Fromm A480

Pneumatic Combination Strappingtool for steel
strap with Seal for 10 - 19 mm strap width x
0,38 - 0,63 mm strap thickness
max. Tension 4.500 N
Item No.: 004194
Manufacturer-No.: A480
GTIN / Warehouse Barcode: G00419401

0
The following items are included
Jaw assembly 16 mm
Jaw assembly 16 mm
Item No.: 004935
Manufacturer-No.: A48.0112
Cutting jaw
Cutting jaw
Item No.: 004941
Manufacturer-No.: A48.1103
Notching knife (16 mm)
Notching knife (16 mm)
Item No.: 004943
Manufacturer-No.: A48.1107
Jaw pin
Jaw pin
Item No.: 004944
Manufacturer-No.: A48.1109
Front toggle link
Front toggle link
Item No.: 004945
Manufacturer-No.: A48.1110
Lever bolt
Lever bolt
Item No.: 004946
Manufacturer-No.: A48.1111
Piston rod
Piston rod
Item No.: 004947
Manufacturer-No.: A48.1112
Rod bar bolt
Rod bar bolt
Item No.: 004948
Manufacturer-No.: A48.1113
Side plate
Side plate
Item No.: 004949
Manufacturer-No.: A48.1114
Spacer bush
Spacer bush
Item No.: 004950
Manufacturer-No.: A48.1115
Side plate
Side plate
Item No.: 004951
Manufacturer-No.: A48.1116
Spacer bush
Spacer bush
Item No.: 004952
Manufacturer-No.: A48.1117
Cylinder bottom
Cylinder bottom
Item No.: 004953
Manufacturer-No.: A48.1118
Piston plate
Piston plate
Item No.: 004954
Manufacturer-No.: A48.1119
Cylinder cover
Cylinder cover
Item No.: 004955
Manufacturer-No.: A48.1120
Tension ring
Tension ring
Item No.: 004956
Manufacturer-No.: A48.1121
Cutter (16 mm)
Cutter (16 mm)
Item No.: 004958
Manufacturer-No.: A48.1126
Cutter jack
Cutter jack
Item No.: 004959
Manufacturer-No.: A48.1128
Connection plate
Connection plate
Item No.: 004960
Manufacturer-No.: A48.1129
Stop bolt
Stop bolt
Item No.: 004961
Manufacturer-No.: A48.1130
Jaw guide
Jaw guide
Item No.: 004962
Manufacturer-No.: A48.1131
Cover plate
Cover plate
Item No.: 004963
Manufacturer-No.: A48.1132
Tong guide
Tong guide
Item No.: 004964
Manufacturer-No.: A48.1133
Connection plate
Connection plate
Item No.: 004965
Manufacturer-No.: A48.1134
Slide plate
Slide plate
Item No.: 004968
Manufacturer-No.: A48.1213
Gear body
Gear body
Item No.: 004969
Manufacturer-No.: A48.1214
Tension shaft
Tension shaft
Item No.: 004970
Manufacturer-No.: A48.1217
Worm wheel
Worm wheel
Item No.: 004971
Manufacturer-No.: A48.1218
End cover
End cover
Item No.: 004972
Manufacturer-No.: A48.1220
Tensioning wheel
Tensioning wheel
Item No.: 004973
Manufacturer-No.: A48.1221
Pivot pin
Pivot pin
Item No.: 004974
Manufacturer-No.: A48.1222
End cover
End cover
Item No.: 004975
Manufacturer-No.: A48.1223
Worm
Worm
Item No.: 004976
Manufacturer-No.: A48.1224
Bearing jacket
Bearing jacket
Item No.: 004977
Manufacturer-No.: A48.1226
Valve shell
Valve shell
Item No.: 004978
Manufacturer-No.: A48.1227
Valve shell
Valve shell
Item No.: 004979
Manufacturer-No.: A48.1228
Valve bolt
Valve bolt
Item No.: 004980
Manufacturer-No.: A48.1229
Lever body
Lever body
Item No.: 004981
Manufacturer-No.: A48.1230
Shaft
Shaft
Item No.: 004982
Manufacturer-No.: A48.1231
Tensioner valve lever
Tensioner valve lever
Item No.: 004983
Manufacturer-No.: A48.1232
Sealing valve lever
Sealing valve lever
Item No.: 004984
Manufacturer-No.: A48.1233
Catch
Catch
Item No.: 004985
Manufacturer-No.: A48.1234
Catch pin
Catch pin
Item No.: 004986
Manufacturer-No.: A48.1235
Handle
Handle
Item No.: 004987
Manufacturer-No.: A48.1236
Sieve
Sieve
Item No.: 004988
Manufacturer-No.: A48.1237
Hose
Hose
Item No.: 004989
Manufacturer-No.: A48.1238
End cover
End cover
Item No.: 004990
Manufacturer-No.: A48.1244
Suspension
Suspension
Item No.: 004991
Manufacturer-No.: A48.1301
Hose connection
Hose connection
Item No.: 004992
Manufacturer-No.: A48.1306
Air motor
Air motor
Item No.: 005062
Manufacturer-No.: L2.1108
Exhaust ring
Exhaust ring
Item No.: 005066
Manufacturer-No.: L2.1201
Plastic jacket
Plastic jacket
Item No.: 005067
Manufacturer-No.: L2.1203
Housing
Housing
Item No.: 005070
Manufacturer-No.: L2.1212
End plate
End plate
Item No.: 005074
Manufacturer-No.: L2.1301
Parallel pin
Parallel pin
Item No.: 005075
Manufacturer-No.: L2.1302
Cylinder
Cylinder
Item No.: 005076
Manufacturer-No.: L2.1303
Vane (Set of 5 pcs.)
Vane (Set of 5 pcs.)
Item No.: 005077
Manufacturer-No.: L2.1304
Rotor
Rotor
Item No.: 005078
Manufacturer-No.: L2.1305
Silencer
Silencer
Item No.: 005079
Manufacturer-No.: L2.1308
Bearing ring
Bearing ring
Item No.: 005080
Manufacturer-No.: L2.1309
Needle cage
Needle cage
Item No.: 005081
Manufacturer-No.: L2.1310
Gear wheel
Gear wheel
Item No.: 005082
Manufacturer-No.: L2.1311
Shaft
Shaft
Item No.: 005083
Manufacturer-No.: L2.1312
Bearing ring
Bearing ring
Item No.: 005084
Manufacturer-No.: L2.1313
End plate
End plate
Item No.: 005085
Manufacturer-No.: L2.1314
Needle Bearing
Needle Bearing
Item No.: 005094
Manufacturer-No.: L2.1402
Gear wheel
Gear wheel
Item No.: 005095
Manufacturer-No.: L2.1403
Shaft
Shaft
Item No.: 005096
Manufacturer-No.: L2.1404
Bearing ring
Bearing ring
Item No.: 005097
Manufacturer-No.: L2.1405
Planetary cage
Planetary cage
Item No.: 005098
Manufacturer-No.: L2.1408
Air inlet ring
Air inlet ring
Item No.: 005099
Manufacturer-No.: L2.1409
Tension screw
Tension screw
Item No.: 005100
Manufacturer-No.: L2.1410
Throttle head
Throttle head
Item No.: 005101
Manufacturer-No.: L2.1411
Throttle screw
Throttle screw
Item No.: 005102
Manufacturer-No.: L2.1412
Air inlet head
Air inlet head
Item No.: 005103
Manufacturer-No.: L2.1413
Key
Key
Item No.: 005111
Manufacturer-No.: L2.1505
Screw, M5 x 8
Screw, M5 x 8
Item No.: 005119
Manufacturer-No.: N1.1110
Screw, M6 x 16
Screw, M6 x 16
Item No.: 005127
Manufacturer-No.: N1.1125
Screw, M6 x 35
Screw, M6 x 35
Item No.: 005133
Manufacturer-No.: N1.1143
Screw, M5 x 16
Screw, M5 x 16
Item No.: 005136
Manufacturer-No.: N1.1168
Screw, M6 x 35
Screw, M6 x 35
Item No.: 005138
Manufacturer-No.: N1.1170
Screw, M5 x 10
Screw, M5 x 10
Item No.: 005152
Manufacturer-No.: N1.1202
Screw, M5 x 25
Screw, M5 x 25
Item No.: 005153
Manufacturer-No.: N1.1208
Hexagon screw, M5 x 14
Hexagon screw, M5 x 14
Item No.: 005159
Manufacturer-No.: N1.1539
Countersunk screw, M5 x 25
Countersunk screw, M5 x 25
Item No.: 005185
Manufacturer-No.: N1.2105
Countersunk screw, M5 x 12
Countersunk screw, M5 x 12
Item No.: 005194
Manufacturer-No.: N1.2135
Countersunk screw, M5 x 8
Countersunk screw, M5 x 8
Item No.: 005195
Manufacturer-No.: N1.2136
Countersunk screw, M4 x 18
Countersunk screw, M4 x 18
Item No.: 005196
Manufacturer-No.: N1.2209
Hexagon nut, M5
Hexagon nut, M5
Item No.: 005212
Manufacturer-No.: N1.5103
Retaining nut M6
Retaining nut M6
Item No.: 005217
Manufacturer-No.: N1.5301
Retaining nut M5
Retaining nut M5
Item No.: 005218
Manufacturer-No.: N1.5302
Spring lock washer, M5
Spring lock washer, M5
Item No.: 005241
Manufacturer-No.: N1.6207
Tooth lock washer
Tooth lock washer
Item No.: 005260
Manufacturer-No.: N1.6701
Parallel pin, 5 M6 x 16
Parallel pin, 5 M6 x 16
Item No.: 005289
Manufacturer-No.: N2.2102
Parallel pin 5, M6 x 20
Parallel pin 5, M6 x 20
Item No.: 005292
Manufacturer-No.: N2.2106
Parallel pin, 5 M6 x 10
Parallel pin, 5 M6 x 10
Item No.: 005302
Manufacturer-No.: N2.2129
Woodruff key, 4 x 6.5 x 15.72
Woodruff key, 4 x 6.5 x 15.72
Item No.: 005351
Manufacturer-No.: N2.3201
Hammer head bolt
Hammer head bolt
Item No.: 005357
Manufacturer-No.: N2.4902
Pressure spring, 0.6 x 8 x 14/6
Pressure spring, 0.6 x 8 x 14/6
Item No.: 005359
Manufacturer-No.: N2.5102
Pressure spring
Pressure spring
Item No.: 005364
Manufacturer-No.: N2.5131
Pressure spring
Pressure spring
Item No.: 005366
Manufacturer-No.: N2.5144
Pressure spring
Pressure spring
Item No.: 005367
Manufacturer-No.: N2.5145
Pressure spring
Pressure spring
Item No.: 005368
Manufacturer-No.: N2.5151
Bending spring
Bending spring
Item No.: 005412
Manufacturer-No.: N2.5802
Ball bearing
Ball bearing
Item No.: 005422
Manufacturer-No.: N3.1102
Ball bearing
Ball bearing
Item No.: 005424
Manufacturer-No.: N3.1108
Ball bearing
Ball bearing
Item No.: 005425
Manufacturer-No.: N3.1109
Ball bearing
Ball bearing
Item No.: 005427
Manufacturer-No.: N3.1131
Ball, 10 mm
Ball, 10 mm
Item No.: 005441
Manufacturer-No.: N3.1708
Needle bush
Needle bush
Item No.: 005449
Manufacturer-No.: N3.2312
Needle case
Needle case
Item No.: 005450
Manufacturer-No.: N3.2313
Needle case
Needle case
Item No.: 005451
Manufacturer-No.: N3.2314
Thrust bearing cage
Thrust bearing cage
Item No.: 005488
Manufacturer-No.: N3.4102
Thrust race
Thrust race
Item No.: 005492
Manufacturer-No.: N3.4307
Label
Label
Item No.: 005510
Manufacturer-No.: N4.9135
Adhesive label
Adhesive label
Item No.: 005516
Manufacturer-No.: N41.9128
Adhesive label, p max. 6 bar/87 psi
Adhesive label, p max. 6 bar/87 psi
Item No.: 005517
Manufacturer-No.: N41.9129
Reducing coupling
Reducing coupling
Item No.: 005535
Manufacturer-No.: N6.5133
Fitting
Fitting
GENERICA-Version
Item No.: 005538
Manufacturer-No.: N6.5195
O-ring, 14 x 1 (material: HNBR)
O-ring, 14 x 1 (material: HNBR)
Item No.: 005596
Manufacturer-No.: N6.6229
O-ring, 8 x 1.5 (material: HNBR)
O-ring, 8 x 1.5 (material: HNBR)
Item No.: 005597
Manufacturer-No.: N6.6230
O-ring, 7.1 x 1.6
O-ring, 7.1 x 1.6
Item No.: 005599
Manufacturer-No.: N6.6234
Flat seal 21 x 17 x 1.5
Flat seal 21 x 17 x 1.5
Item No.: 005630
Manufacturer-No.: N6.6505
Diaphragm
Diaphragm
Item No.: 005631
Manufacturer-No.: N6.6701
Bush
Bush
Item No.: 005633
Manufacturer-No.: N7.1101
Sealing disk
Sealing disk
Item No.: 005636
Manufacturer-No.: N7.1201
Menu
The menu is being loaded...
Recently Viewed Items
Fromm A480
Fromm A480
Item No.: 004194
Manufacturer-No.: A480
This website uses cookies to offer you the best possible service. If you continue to use the website, you agree. All information about cookies can be found in our privacy policy .